
60LB SPREADER 

ASSEMBLY AND OPERATING INSTRUCTION 
SAVE THESE INSTRUCTIONS FOR FUTURE REFERENCE 

REV122116 N990



 

- 2 - 
 

Table of Contents 
 

General Warnings and Rules ................................................................................ 3 

Hazard Signal Word Definitions ............................................................................. 4 

Controls and Features Identification ...................................................................... 5 

Component Parts .................................................................................................. 6 

Assembly Instructions ....................................................................................... 7, 8 

Adjust Method ....................................................................................................... 9 

Operation Instructions ................................................................................... 10, 11 

Spreading Instructions ......................................................................................... 12 

Maintenance and Storage ................................................................................... 13 

Specification ........................................................................................................ 13 

Parts Drawing & Parts List .................................................................................. 14 
 
 

  



 

 

 

Operator 
maintenan
maintain t
 
 
Operation

 Do no
 Do no
 Alway
 Repla
 Alway
 Do no
 Avoid 
 Alway
 Be ca
 Do no
 Do no
 Alway
 Never

. 
 

Crush an
 Alway
 Alway
 Alway

.  
 
 

The wa
possible
common
by the o

 
 
 
Assembly
This produ
weight an
with the a
are missin
 
 
 
 
 
 
 
 
 
 
 
 

READ and
must read

nce and sto
the drop spr

n Warnings
ot at any time
ot allow child
ys inspect th
ace or repai
ys check an
ot exceed e
large holes

ys push the s
reful when o

ot push close
ot use sprea
ys use cautio
r tow the spr

nd Cut Haza
ys keep hand
ys clear and 
ys wear safe

rnings, cau
e conditions
n sense and
perator. 

y Is Require
uct requires
nd/or size of
assembly.  
ng or damag

d UNDERST
d and und
orage instruc
reader could

s 
e carry pass
dren to play 
he spreader 
r damaged 

nd tighten ha
quipment m
 and ditches
spreader do
operating on
e to creeks, 
der on wind
on when loa
reader with 

ards 
ds and feet 
keep work a

ety gear, ey

utions, and
s or situatio
d caution ar

ed 
 assembly b
f the drop s
INSPECT A

ged. 

GENER

TAND this m
erstand all 
ctions befor

d result in se

sengers sit o
on, stand up
before using
or worn pa

ardware an
maximum lo
s when oper
o not pull the
n steep grad
ditches and
y days when

ading and un
a motorized

clear from m
area clean a

ye protection

 instruction
ons that m
re factors wh

before use. S
spreader, it 
ALL COMPO

 

- 3 -

RAL WAR

 
manual com

safety an
re operating
erious injury 

or stand on t
pon or climb
g to assure 

arts immedia
d assemble
ad capacity
rating the sp
e spreader.
des (hill) the 
d public high
n spreading
nloading spre
 vehicle. 

moving parts
and free from
n, gloves an

 

WARNIN
ns outlined 
ay occur.  
hich cannot

See “Assem
is recomme
ONENTS clo

RNINGS

mpletely bef
nd warning 
 this equipm
to the opera

the spreade
b in the spre
it is in good 
ately. 
ed parts bef
y of 60lb. 
preader. 

spreader m
ways. 
 grass seed
eader. 

s while opera
m debris wh
nd work boo

NG 
in this ins
It must be

t be built int

mbly” section
ended that a
osely upon r

fore using D
information

ment. Failur
ator or bysta

er.  
ader. 
working con

fore operati

may tip over. 

 or herbicide

ating the eq
en operating
ots when op

struction m
e understoo
o this produ

n for instruct
another adu
receipt to m

Drop Sprea
n, operating
re to proper
anders. 

ndition. 

on. 

es. 

uipment. 
g.  
perating the

manual cann
od by the 
uct and mus

ions.  Beca
ult be prese
ake sure no

ader. 
g instructio
ly operate a

e spreader.

not cover 
operator th
st be supplie

ause of the 
ent to assist 
o component

ons, 
and 

all 
hat 
ed 

ts 



 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
ABOU
 
This drop
Fertilizer, 
wrong phy
way to fe
spreaders
rated load
 
Your drop
faster spe
Clean you
 
 
Technical 
 
 
 
 
 
 
 

Ha

T YOUR
p spreader 
and Grass S
ysical chara
eed or fertil
s are great 
d capacity of

p spreader n
eeds will cha
ur spreader t

specificatio

D

WA

CA

CA

azard

R DROP 
is designed
Seed).  Ma

acteristics an
ize grass th
at keeping 
f 60lbs when

eeds to be p
ange the sp
thoroughly a

ons on the dr

DANG

ARNIN

AUTIO

UTION

d Sign

SPREAD
d to spread
terials such
nd should n
hat is adjac
material wa

n operating t

pushed at th
pread covera
after each us

rop spreade

GER 

NG 

ON 

N 

 

- 4 -

nal Wo

DER 
er a wide 
 as Powder
ot be used 
cent to veg
aste to a m
the spreade

hree miles p
age.  Wet s
se. Wash be

er are provid

This is 
you to 
safety m
possibl

DANGE

situatio

or serio

WARNIN

situatio

death o

CAUTIO

situatio

or mod

CAUTIO

indicate

if not av

ord De

range of m
rs, Manure, 
with this sp
etable gard
inimum with

er. 

per hour, whi
spreading m
etween the m

ed in the “S

the safety
potential p
messages 
le injury or 

ER indicat

on which, if

ous injury.

NG indica

on which, 

or serious in

ON indica

on which, if

erate injury

ON used w

es a potent

voided, ma

efiniti

materials (Pe
Top Soil, G
reader.  It i

dens, sidewa
h even cove

ich is a brisk
material will a
moving parts

pecifications

y alert symb
personal inj
that follow
death. 

tes an im

f not avoide

ates a p

if not avo

njury. 

ates a p

not avoide

y. 

without the

tially hazar

y result in p

ions 

esticides, P
ravel, and M
is an easy a
alks, or pla
erage.  Nev

k walking sp
also change
s at bottom 

s” section of

bol. It is us
jury hazard

w this symb

mminently 

ed, will res

potentially 

oided, coul

otentially 

ed, may res

e safety al

rdous situa

property da

elletized Lim
Mulch have 
and conveni
ant beds. D
ver exceed 

peed. Slowe
e the flow ra
of the hoppe

f this manua

sed to aler
ds. Obey al
bol to avoid

hazardous

ult in death

hazardous

d result in

hazardous

ult in mino

lert symbo

ation which

amage. 

me, 
the 
ent 
rop 
the 

r or 
ate. 
er. 

al. 

rt 
ll 
d 

s 

h 

s 

n 

s 

r 

ol 

h, 



- 5 - 

Read this owner’s manual before operating the equipment.  Familiarize yourself with the location and 
function of the controls and features. Save this manual for future reference. 

1) Flow Control Handle– Controls the flow of material being spread. 

2) U-Handle – Maneuvers the drop spreader. 

3) Hopper – Do not exceed rated load capacity 60lb. 

4) Non Flat Tires / Wheels – Heavy duty plastic. 

Controls and Features Identification 

2

3

4

1



Read an
equipme

DROP S
Take all

before s

TOOLS
• 10
• Pl

nd follow a
ent could re

SPREADER
 parts out o

starting to as

S REQUIRED
0mm Wrenc
liers  

ll instructio
esult in serio

R COMPON
of the shippin

ssemble the

D
h

ns for asse
ous injury to

NENT PART
ng crate and

e drop sprea

Com

- 6 -

CAUTIO

embly and o
o the user o

TS AND AS
d inspect co

ader follow s

mponen

ON

operation.  
r bystander

SSEMBLY
omponents t

teps 1 throu

nt Parts

Failure to 
rs, or cause

to ensure th

ugh 4. 

s

properly a
e equipment

here are no 

ssemble th
t damage.

missing piec

his

ces 

Hex Bolt 
M6X30

Flat Washer 
12   3PCS

Wing 
Nut M6

Carriage 
Bolt M6X35

Cotter Pin 
5X45

Cotter Pin 
3X30

Hex Bolt 
M6X35

Big Flat 
Washer 6   

4PCS

Wire Crip 
Bottom Plate

Lock Nut 
M5

Lock Nut 
M6

Screw 
M5X10

1PC

1PC

Wire Crip 
Plate

7PCS 4PCS 2PCS 2PCS 2PCS 3PCS

1PC 1PC10PCS

Bushing
2PCSØ Ø Ø Ø



- 7 - 

STEP 1: Attach Wheels to Hopper Assembly 

1. As per Pic. 1, assemble a Flat Washer Ø12, a Bushing, a Poly Wheel on one end of the wheel axle, 
which as a Ø3 hole. Then go on assembling a Flat Washer Ø12, at this moment, please insert a 
Cotter Pin Ø3X30 into the Ø3 hole on the wheel axle and make the cotter bent for locking. 

2. Assemble a Flat Washer Ø12, a Bushing, a Poly Wheel at the other end of the wheel axle. Turn 
the wheel till the Ø5 hole on the wheel is in the same line with the Ø5 hole on the wheel axle, insert 
the Cotter Pin Ø5X45 and make it bent for locking. 

Step 2: Attach Support Legs to Hopper Assembly 

1. As per Pic. 3, insert two Hex Bolt M6X35 with Big Flat Washer Ø6 from the inner hopper and a leg, 
then locked by two Wing Nut M6. Tighten the nuts. 

2. Using the same way to assemble the other leg. See Pic.4. 

Assembly Instructions



- 8 - 

STEP 3: Attach Connect Poles to Support Legs 

1. As per Pic.5, assemble a Connect Pole onto the top of leg and locked by a Carriage Bolt M6X35
and a Wing Nut M6.

2. Use the same way to assemble the other Connect Pole. See Pic. 6. 

STEP 4: Attach U-Handle to Connect Poles 

1. As per Pic.7, connect the Handle with Connect Pole, locked by Hex Bolt M6X30 and Wing Nut M6. 

5. Tighten all hardware before operating the drop spreader. 

Note: The flow controls handle needs to be on the outside of the U-handle.

Pic. 8

A

C

Pic. 7

A

B

Wing Nut M6
B
C

Handle

Wire Crip Plate
Wire Crip Bottom Plate

Hex Bolt M6x30

Nylon Lock Nut M6

Hex Bolt M6X30

Nylon Lock Nut M5

Screw M5x10

2. Assemble Wire Crip Bottom Plate on the Handle  by using Hex bolt M6x30 and Lock Nut M6.
3. Use the Wire Crip Plate press the Adjustable Wire and Wire Crip Bottom Plate by using Screw 

M5x10 and Nylon Lock Nut M5.

Index Plate Assembly

4. Attach Index Plate Assembly to the handle using Hex Bolt M6x30 and Nylon Lock Nut M6.



- 9 - 

ADJUSTING METHOD

4: Pull this handle to the 
top position (at 25), make 
sure the hole of hopper 
open completely.

2:Push this handle to 
the bottom position.

1:Release these two bolt.

3:When Handle at 0 and the hole 
of Hopper closed completely, 
tight these two bolts.

5:Move the position 
of the Nut, can 
change the size of 
hole on the Hopper.



 

 
 

Before 
operatin
operator

 
 
USING Y
 

1. In
pu

 
2. Sp

G
ph
 

3. Do
 

4. De
re
as

 
5. Be

co
 
6. Ev

an
ov
 

7. Fo
 
8. To

flo
 
9. Ke

 
10. Al
 
11. Al

 
12. If 

wi
 

13. Ap
th

 
14. To

pa
 

15. W
 
16. Do

Ov
 

 
 
 
 

using the d
g.  Failure
r or bystand

YOUR SPRE

spect your 
ushed. The h

preader is d
rass Seed). 
hysical chara

o not use sp

etermine ap
equired. Plea
s you fill the 

efore filling 
ontrol is clos

very time yo
nd continue
versaturated

ollow fertilize

o maintain th
ow setting fo

eep spreade

lways start w

lways close 

spreading m
ith a garden

pply two hea
e header str

o insure con
attern. 

When droppin

o not over a
ver applicat

drop sprea
e to follow 
ders. 

EADER 

spreader be
hopper shou

designed to 
 Materials 

acteristics a

preader on w

pproximate s
ase refer to 
hopper. 

the hopper,
sed. 

ou are ready
e one more
d product co

er manufact

he same cov
or slower spe

er horizontal

walking prior

the flow con

material is ac
n hose or spr

ader strips a
rips. 

nsistent cove

ng material, 

apply spread
ion will lead

O

ader, review
these instr

efore each u
uld be clean

spread a ra
such as Po

and should n

windy days w

square foota
fertilizer ma

, make sure

y to stop or tu
e stride. T
verage. 

turer’s recom

verage when
eeds and inc

l when opera

r to opening

ntrol before 

ccidentally d
rinkler to pre

at each end

erage, make

make sure t

ding materia
 to lawn dam

Operati
 

- 10 -

WARNIN

w the instru
uctions ma

use. Make s
 and free fro

ange of mat
owder, Manu
not be used w

when spread

age of the ar
anufacturer’

e the flow co

urn back, clo
his reduces

mmended co

n walking at 
crease the f

ating.  Tiltin

 the flow co

turning or st

deposited too
event burnin

d of area to 

e sure each

the material

al. Follow th
mage and co

ion Ins
NG 

uctions belo
ay result in 

sure the wh
om cracks.

terials (Pest
ure, Top So
with your sp

ding grass s

ea to be cov
s recomme

ontrol handl

ose the flow 
s waste an

overage rate

a different s
flow setting f

ng the sprea

ntrol rate.  

topping the 

o heavily in a
ng of the law

be treated a

h drop patte

 does not hi

he recomme
ontamination

structio

ow and sa
property d

eels turn ea

ticides, Pelle
oil, Gravel, a
preader. 

seed or herb

vered and es
ndation. Bre

le is in the

control to s
nd avoids 

e for each pr

speed, adjus
for higher sp

ader will resu

 

spreader. 

a small area
wn. 

and then pro

rn slightly o

it evergreen

ended covera
n. 

ons

afety inform
damage or 

asily when t

etized Lime,
and Mulch h

bicides. 

stimate amo
eak up any 

“0”positio

top dispersi
damaging 

roduct. 

st the flow ra
peeds. 

ult in uneven

a, soak the a

oceed length

overlaps the

 trees, flowe

age rate for

mation befo
injury to th

the spreade

, Fertilizer, a
have the wro

ount of mate
lumpy fertili

n and the f

ng the mate
the lawn w

ate. Reduce 

n coverage.

area thoroug

hwise betwe

 previous d

ers or shrub

r each produ

re 
he 

r is 

and 
ong 

erial 
zer 

low 

erial 
with 

the 

ghly 

een 

rop 

s. 

uct. 



 

 
 
 

 
 
 
 
ADJUST
 

1. Fo

2. M

3. Pu

4. To

 

 

 

 
CONSIS
 
To insure 
shown in 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Do not o
applicatio
deposits 

The sprea
ensure ac
 
The sprea
the sprea
person op

TING FLOW

or proper ma

ove the bolt

ushing the s

o stop or turn

STENT CO

consistent 
the figure be

over apply 
on will lead
to heavily, s

ader setting
ccuracy.  

ader setting
ad applicatio
perating it. 

W CONTR

aterial flow s

t on flow con

spreader forw

ning, move t

VERAGE 

coverage, 
elow.  

material. 
d to damag
soak the are

gs are guide

gs are base
on rate. Exa
 

O

ROL 

settings refe

ntrol assemb

ward at a br

the flow con

make sure 

Follow the
ge and co
ea thorough

elines only. 

d on a walk
act rates de

Operati

 
 

 

- 11 -

er to the spre

bly to the pro

risk walking 

ntrol handle 

each drop 

WARNIN

 recommen
ntamination
hly with a ga

 

CAUTIO

The spread

king speed o
pend upon 

on Inst

eading instru

oper setting

speed to en

to the close

pattern slig

NG 

nded cover
n.  If sprea
arden hose

N 

der should b

of 3 MPH.  
the spread

tructio

uctions sect

and tighten

nsure consis

d position b

htly overlap

rage rate f
ading mate

e or sprinkle

be calibrate

Walking fa
er itself and

ons

ion. 

n. 

stent coverag

efore stoppi

ps the previo

for each p
erial accide
er to prevent

ed prior to a

aster or slow
d the accura

ge of materi

ing or turnin

ous pattern 

product. Ov
entally hits 
t burning.  

pplication to

wer will alte
acy of the 

ial. 

g. 

as 

ver 
or 
 

o 

er 



 

- 12 - 
 

 
 
 
 
 
 
CALCULATING AMOUNT OF MATERIAL NEEDED 
 
To calculate the amount of fertilizer you will need to cover your lawn, divide the coverage amount listed on 
the label by the weight of the fertilizer bag.  For example a 10LB. bag of fertilizer with coverage of 10,000 
square feet will distribute 1LB. of fertilizer every 1,000 square feet at full rate or 1/2LB. of fertilizer every 
1,000 square feet at half rate. For pre-calculated rates see Chart A (Example: 25LB. bag with 15,000 sq. ft. 
coverage = 1.7LB./1,000 sq. ft.).  Use Chart B to find the closest spreader setting (Example: 1.7LB./1000 
sq. ft. = Spreader Setting of 5). 
 
 

Chart A - Square Foot Coverage per Bag* 
 

  LBS/1,000 SQ FT 

Weight of Bag (LBS.) 5,000 SQ FT COVERAGE 10,000 SQ FT COVERAGE 15,000 SQ FT COVERAGE  

5 1.0 LB. 0.5 LB. 0.3 LB. 
10 2.0 LB. 1.0 LB. 0.7 LB. 
15 3.0 LB. 1.5 LB. 1.0 LB. 
20 4.0 LB. 2.0 LB. 1.3 LB. 
25 5.0 LB. 2.5 LB. 1.7 LB. 
30 6.0 LB. 3.0 LB. 2.0 LB. 
35 7.0 LB. 3.5 LB. 2.3 LB. 
40 8.0 LB. 4.0 LB. 2.7 LB. 
45 9.0 LB. 4.5 LB. 3.0 LB. 
50 10.0 LB. 5.0 LB. 3.3 LB. 

 
*These are only estimates actual amounts may vary. 
 
 
 

Chart B – Drop Spreader Settings* 
 

MULTI- 
USAGES  

LBS/1,000 
SQ FT 

SPREADER 
SETTING 

FERTILIZER 
 

GRASS 
SEEDS 

 
PESTICIDES 

1 10 

2 12 
3 14 

4 15 

5 17 

6 18 

7 20 

8 21 
9 23 

10 25 
 
*These are only estimates actual spreader settings may vary depending on material. 

Spreading Instructions 

 
 

  CAUTION 
 
 
 
The spreader settings are guidelines only. 
The spreader should be calibrated prior to 
application to ensure accuracy.  
 
The spreader settings are based on a walking 
speed of 3 MPH.  Walking faster or slower 
will alter the spread application rate. Exact 
rates depend upon the spreader itself and the 
accuracy of the person operating it.  
 



MAINT
• Af
• Ri
• Pe
• An
• Us
• Ne

IMPORTA
If a part n

parts that

STORA
• Ne

to
• Be
• St

Load Ca

Spreade

Hopper M

Hopper D

Handle L

Wheel S

Net Weig

Improper

ENANCE
fter each us
inse/dry insi
eriodically c
nnually clea
se a glossy 
ever exceed

ANT:
needs replac

t do not mee

AGE
ever allow m
 its original 
efore storing
tore indoors

apacity ......

er Type .....

Material ...

Dimension

Length......

Size ...........

ght ...........

r maintenan

E
e clean mat
ide and outs
heck all fast
n and lightly
enamel spra

d load capac

cement, on

et specifica

material to re
container. 
g make sure
 or protected

................

................

................

ns .............

................

................

................

M

nce and sto

terial out of h
side of the s
teners for tig
y lubricate m
ay paint to to
city rating of

ly use parts

ations may r

emain in the

e the spread
d area durin

................

................

................

................

................

................

................

Mainten

Sp

- 13 -

WARN

rage of the 

hopper. 
preader afte
ghtness.
moving parts
ouch up scr
f 60lbs it will 

s that meet t

result in a s

e hopper for 

er is clean a
ng severe we

................

................

................

................

................

................

................

nance a

pecifica

ING 

drop sprea

er each use.

s or as neede
ratched or w

damage the

the manufa

afety hazar

extended p

and dry for y
eather and w

................

................

................

.............. 2

................

................

................

and Sto

ations

der may vo

ed. 
worn painted 
e spreader. 

cturer’s spe

rd or poor o

eriods of tim

years of trou
winter month

................

................

................

23.6”x 11.6

................

................

................

orage

oid your war

metal surfa

ecifications.

perations. 

me. Return u

uble free ser
hs.

................

................

................

6” x 9” (59.9

................

................

................

rranty. 

ces. 

. Replacem

unused prod

vice.

. 60lb (27.2

................

.. Polyprop

9x11.6x22

.. 34.25” (8

.... 12” (30

.. 9.69lb (4

ent

duct 

21kg)

.Drop

pylene  

.9cm) 

87cm)

.5cm) 

4.4kg)



- 14 - 

Parts Drawing & Parts List

21 3

6 74 5

8
9

1
1

1
0

1
2

1
7

1
8

1
9

2
0

2
1

4

8

2
3

2
4 5

2
5

2
6 2
7

8

7

1
7

1
7

1
8

1
1

A

B
C

1
4

2
2

2
8
2
9

3
0

3
1
3
2
3
3

3
4

3
5

3
7

5
2
4

2
4

3
9

3
8

3
6

1
4

1
6

1
5

1
3

1
4

1
6

1
5

AB
C

1
4

2
4

1
4

1
9

1
9



- 15 - 

Screw M5x6 8

Screw M5X10 2

Scratch Board 2

Index Plate Assembly 1

Wheel Axle 1

Cotter Pin Ø5X45 1

Hex Bolt M6X35 5

Nylon Lock Nut M6 5

Big Flat Washer Ø6 6

Wire Lock -1 1

Hopper 1

Wire Lock -2 1

Axle Bushing 2

Screw M5x20 1

Flat Washer Ø12 3

Carriage Bolt M6X25 1

Poly Wheel 2

Outer Teeth Washer Ø8 1

Cotter Pin Ø3X30 1

Spacer 1

Bushing 2

Adjustable Handle A 1

Rotating Door Assembly 1

Adjustable Handle B 1

Handle 1

Screw M4x18 1

Hex Bolt M6X30 7

Adjustable Handle Rod 1

Connect Pole 2

Nylon Washer 1

Carriage Bolt M6X35 2

Nylon Lock Nut M5 2

End Cap 4

Lock Washer Ø6 1

Support Leg 2

Wire Crip plate 1

Wing Nut 11

Wire Crip Bottom Plate 1

Adjustable Wire 1

 

Parts Drawing & Parts List
Ref# Drawing No. Description Qty 

1  

2  

3  

4   

5    

6   

7    

8  

9   

10    

11  

12   

13   

14   

15  

16  

17    

18   

19  

20   
21  

22   

23   

24   

25   

26    

27   

28   

29   

30   

31  
32   

33  

34    

35  

36   

37   

38   

39  

9110-05006-DG 

N990-00001-DX 

N990-00002-DX 

9101-06035-DG 

9302-06000-DG 

N990-00003 

N990-00010 

9301-12000-DG 

N990-00009 

9404-03030-DG

N990-00004-DG 

N990-40000-DG 

N991-00004 

GB5781/M6*30/DG 

N991-00002 

9114-06035-DG 

N990-00011 

N990-00008 

N510-00019 

N991-02000 

9110-05010-DG 

N580-10000-DG 

9404-05045-DG 

9206-06000-DG 

N990-30001 

N990-30002 

9118-05020-DG 

9114-06025-DG 

9315-08000-DG 

N510-00016 

N570-00014 

N570-00015 

9118-04018-DG 

N580-00005-DG 

C130-00004 

9206-05000-DG 

9306-06000-DG 

N580-00009-DG 

N580-00008-DG 


